SEARS

PARTS
MANUAL

MODEL NO.
944.629674

CRAFTSMAN

Read and follow | 900 SERIES

and instiuctions | 17" TINE WIDTH

o Eieeeai™s | REAR TINE TILLER WITH
DUAL ROTATING TINES

Gasoline containing up to 10% ethanol (E10) is acceptable for use in this machine.
The use of any gasoline exceeding 10% ethanol (E10) will void the product warranty.

Sears Canada, Inc., Toronto, Ontario M5B 2B8

02.02.12 SR

448421 Printed in the U.S.A.



REPAIR PARTS

HANDLES

TILLER - - MODEL NUMBER 944.629674

KEY PART

NO. NO. DESCRIPTION

1 189482 Throttle, Control

2 141406 Grip, Handle

3 110673X Grommet, Handle

4 127254X Bar, Assembly Control
5 6712J Cap, Vinyl

6 188403 Panel, Control

7 110641X Bushing, Split

8 17720408 Screw 1/4-20 x 1/2

9 72010520 Bolt, 5/16-18 x 2.50

10 110646X Handle, Grip

11 STD624003 Retainer Spring

12 81328 Bolt, Shoulder

13 187497 Handle, Shift

14 109313X Grommet, Rubber

15 110702X Rod, Shift

16  STD533710 Bolt, Carriage 3/8-16 x 1 Gr. 5

KEY PART
NO. NO.

17 109229X
18  STD541437
19 19131611
20 109228X
21 420524
22 165197
23 86777

24 9484R
25 73970500
26 110675X
27 73900400
31 150696

L} Y
I"‘\

Handle_assy_3

DESCRIPTION

Lock, Handle

Nut, Crownlock 3/8-16
Washer 13/32x 1 x 11 Ga.
Lever, Lock, Handle
Column, Handle, Asm.

Clip, Plastic, Cable

Screw, Hex, Washer #10-24 x 1/2
Clip

Locknut, Hex, Flange
Clutch, Cable

Nut, Hex Flange 1/4-20 UNC
Bolt, Pivot

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm



REPAIR PARTS

MAINFRAME, LEFT SIDE

I

KEY PART

NO. NO.

3 73220600

4 432420

5 164329

6 162756

7 STD532505

8 161530

9 86777

10 9484R

12 73510400

13 23230506

14 156117

15 STD551031

16 145102

19 12000028

21 110652X

22 74770508

23 102190X
183122X613
795R

24 126875X

25 STD624003

26 165501X428

TILLER - - MODEL NUMBER 944.629674

DESCRIPTION

Nut Hex 3/8-16

Shield Inner Belt Guard

Pin, Shift Lever

Lever, Shift

Bolt, Carriage 1/4-20x1/2Gr. 5
Plate, Shift Indicator

Screw, Hex, Washer Head, Slotted
#10-24 x 1/2

Clip

Nut, Keps 1/4-20

Screw, Set, Hex 5/16-18 x 3/8
Spacer, Split 0.327 x 0.42 x 1.220
Washer 11/32 x 11/16 x 16 Ga.
Sheave, Transmission

Ring, Retainer

Spacer, Split 0.327 x 0.42 x 2.09
Bolt Hex 5/16-2-1/2

Tire

Rim

Tire Valve

Rivet, Drilled

Clip, Hairpin

Guard, Belt

KEY PART
NO. NO.

27 132801
28 104679X
29 12000032
30 159229
31 102384X
32 102141X
33 STD523710
34 102383X
36 102331X
37 130812
38 74760544
39 140062
40 170488

44 73800500
65 73970500
66 19131312
67 74760524
68  STD541437
69 164173

mainframe_left_25 25

DESCRIPTION

Belt, V

Pulley, Idler

Ring, Klip

Bracket, Idler

Bolt, Hex 5/16-16 x 12

Shaft, Idler Arm

Bolt, Hex 3/8-16 x 1
Counterweight, L. H.

Bracket, Reinforcement, L. H.
Sheave, Engine

Bolt Hex 5/16-18 x 2-3/4

Cap, Plunger

Screw Hex Wsh Slt #10-24 x .50
Nut, Lock Hex 5/16-18

Nut, Hex Flange

Washer 13/32 x 13/16 x 12 Ga.
Bolt Hex 5/16-18 x 18 x 1-3/4
Nut, Keps 3/8-16 unc

Keeper Belt Engine

NOTE: All component dimensions given in U.S. inches.
1inch =25.4 mm



REPAIR PARTS

MAINFRAME, RIGHT SIDE

KEY PART

NO. NO.

1 185190

2 73970500
3 STD551031
4 74760512
5 102332X

6 74760528
7 102173X
10 74760524
11 STD624003

126875X

TILLER - - MODEL NUMBER 944.629674

DESCRIPTION

Bumper

Locknut, Hex, Flange 5/16-18
Washer 11/32 x 11/16 x 16 Ga.
Bolt, Hex 5/16-18 x 3/4

Bracket, Reinforcement

Bolt, Fin Hex 5/16-18 Unc x 1-3/4
Counter Weight, R.H.

Bolt, Hex 5/16-18 x 1-1/2

Clip, Hairpin

Rivet, Drilled

mainframe_right_26_r3

KEY PART
NO. NO. DESCRIPTION

13 102190X Tire
183122X613 Rim
795R Tire Valve
15 435278 Engine Briggs Model 121002-1423-
B8 (435278) (See breakdown.)
44  STD541437 Nut, Keps, Hex 3/8-16 unc

NOTE: All component dimensions given in U.S.inches.
1inch =25.4 mm



REPAIR PARTS

TRANSMISSION

TILLER - - MODEL NUMBER 944.629674

transmission_23 51 58
KEY PART
NO. NO. DESCRIPTION
1 188240 Transmission Assembly
2 188220 Gearcase, L.H. w/Bearing (Includes
Key No. 4)
3 431022 Gasket, Gearcase
4 5020J Bearing, Needle
5 1370H Washer, Thrust 5/8 x 1.10 x 1/32
6 161520 Pinion, Input
7 161518 Shaft, Input
8 4895H Bearing, Needle
9 154467 Washer, Seal
10  7392M Ball, Steel
11 100371K Spring, Shift, Fork
12 106160X O-Ring
13 142145 Arm,. Shift
14  8353J Fork, Shift
15 12000039 Ring, Klip
16 161516 Shaft, Shift
18  4358J Washer
19 12000040 Ring, Klip
20 102114X Gear, Assembly, Reverse Idler (In-
cludes Key Nos. 21 and 22)
21 102115X Gear, Reverse Idler
22 6803J Bearing, Needle
23 161527 Shaft, Reverse Idler
24 STD551143 Washer, Lock 7/16
25 STD541143 Nut, Hex 7/16-20
27 431219 Bearing, Shaft, Ground Drive L.H.
29 102134X Chain #35-50 Pitch
30 150737 Ground Shaft Assembly
31 143008 Bearing, Shaft, Ground Drive R.H.
32 106388X Spacer 0.70 x 1.00 x 1.150

KEY PART
NO. NO.

33 102121X
34 102112X
35 102101X
36 161524
37 100413K
38 161525
39 161526
40 105346X
41 161523
42  4220R
43 106146X
44 155236
48 188235
49 431485
50 106147X
51 17720408
52 73220500
53 165140
54 161528
55  3400R
56 161529
57 165889
58 179520
60 183266
61 431015
-- 6066J

DESCRIPTION

Sprocket and Gear Assembly
Shaft, Reduction (2nd)

Screw, Whiz, Lock 5/16-18 x 3-1/2
Sprocket Assembly w/Bearing (In-
cludes Key Nos. 37 and 38)
Bearing, Needle

Sprocket, Tine

Gear, Cluster, Red 1st & 2nd
Gear, Reverse

Shaft, Reduction (1st)

Washer, Thrust

Spacer 1.01 x 1.75x 0.760

Seal Asm Oil

Gearcase, R.H. w/Bearing (In-
cludes Key No. 8)

Shaft, Tine

Chain, Roller #50-50 Pitch
Screw 1/4-20 x 1/2

Nut, Hex 5/16-18

Kit, Bearing

Gear, DRT Idler (Includes Key # 55)
Bearing, Needle

Gear, DRT Idler

Spacer, Split .52 x .64 x 1.04

Bolt, Shoulder 7/8

Fitting Grease

Spacer 1.015 x 1.50 x .650
Grease, Plastilube #1

NOTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm



REPAIR PARTS

TINE SHIELD

tine_shield_24_in_r1

KEY PART

NO. NO.

1 73900500

2 161415X428
3 8393J

4 12000035

5 180847

6 8394J

7 8392J

8 109230X

9 188862X428
13 72110510
14 124343X

15 161414X428
16 73900400
17 162175

18  STD532512
19 102701X

20 STD541037

TILLER - - MODEL NUMBER 944.629674

DESCRIPTION

Nut, Lock, Hex, Flange 5/16-18
Shield, Side, Outer L. H.

Pin, Stake, Depth

Ring, Klip

Bolt 5/16-18 x 3/4

Spring

Bracket, Latch

Spring, Depth Stake

Shield, Tine

Bolt, Carriage 5/16-18 x 1-1/4
Bracket, Shield Tine

Shield, Side, Outer R.H.

Nut, Hex, Flange

Nut, Wing Forged 5/16-18
Bolt, Carriage 1/4-20 x 1-1/4 Gr. 5
Grip

Nut, Hex 3/8-16

KEY PART

NO. NO.

21 102156X
22 74930632
23  4440J

24 72140404
25 6712J

26 109227X
27 102695X428
28 120588X

29 197761X428
30 73970500
31 163498X613
32 73220400
33 10040400
38  STD541431

DESCRIPTION

Stake, Depth

Bolt, Hex 3/8-16 x 2

Hinge

Bolt, Carriage 1/4-20x 1/2 Gr. 5
Cap, Vinyl

Pad, Idler

Shield, Leveling

Pin, Hinge

Shield, Side

Nut Lock Hex Flange

Stake, Drag

Nut, Fin, Hex 1/4-20 UNC
Washer Lock Hvy Helical 1/4
Nut, Keps, Hex 5/16-18 unc

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm



REPAIR PARTS

TINE ASSEMBLY

16

KEY
NO.

NO O~ N

TILLER - - MODEL NUMBER 944.629674

16

PART

NO. DESCRIPTION

132673 Pin, Shear

3146R Retainer Spring

188845 Assembly, Hub and Plate

73610600 Nut, Hex 3/8-24
STD551137 Washer, Lock 3/8

KEY PART

NO. NO. DESCRIPTION

8 74610616  Bolt, Hex 3/8-24 x 1
16 163499 Tine, Spade

17 163500 Tine, Cleaning

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm



REPAIR PARTS

TILLER - - MODEL NUMBER 944.629674

DECALS

—I'l | |-
S ——

KEY PART

NO.

NO.

420447
423790
423786
404455
137282
110614X
196621
166188
176782
435286
419779
435125
419780
409143
423798
448420
448421

DESCRIPTION

Decal, Ser. Console Control
Decal, Logo

Decal, BLT GRD

Decal, Tine Shield

Decal, Caution

Decal, Hand Placement

Decal, Shift Indicator

Decal, Tine Shield CRT

Decal, DRT. WARN

Decal, Warning Spark
Decal, Tine Shield REV
Decal, Oper Engine

Decal, Tine Shield FWD
Decal, Engine

Decal, Console

Manual, Operator’s (English/French)
Manual, Parts (English/French)



REPAIR PARTS

TILLER - - MODEL NUMBER 944.629674
ENGINE, BRIGGS & STRATTON - - MODEL NUMBER 121002, TYPE NO. 1423-B8

l

48 SHORTBLOCK |  [1058 OPERATOR'S MANUAL]

[ 1320 REPLACEMENTENGINE | [ 1330 REPAIR MANUAL |

35®©

34

122

868 6
M

1095 VALVE GASKET SET

51 ‘
50>
868 @ 003 &o 1022 “
: 0

121 CARBURETOR OVERHAUL KIT

104 X,

51 %“

127 0 [134|® ¢
] e @ we

\__J 26© empAe

220

[ 1036 EMISSIONS LABEL |




REPAIR PARTS

TILLER - - MODEL NUMBER 944.629674
ENGINE, BRIGGS & STRATTON - - MODEL NUMBER 121002, TYPE NO. 1423-B8

\\?/'
N

276 ©

17] 276 ©
&

161
445

10



REPAIR PARTS

KEY PART
NO. NO.
1 699510
3 299819s
5 797439
7 698210
11 790632
12 699485
13 699482
15 691686
15A 691682
16 797070
18 699696
20 692550
21 281658s
22 699478
23 699488
24  222698s
25 795429
795430
26 791969
793001
27 691866
28 499423
29 690124
30 791584
32 691664
32A 695759
33 499642
34 795443
35 691304
36 691304
37 699661
40 692194
45 690977
46 693404
48 791518
51 692555
55 791848
58 693389
60 490652
65 699228
95 691636
97 690024
98 398185
104 691242
108 692567
109 790624
117 690048
118 497315
121 792006
122 795643
125 698474
127 691739
130 691181
133 398187
134 398188
137 693981
146 690979
155 797442
161 790631
163 696024

TILLER - - MODEL NUMBER 944.629674
ENGINE, BRIGGS & STRATTON - - MODEL NUMBER 121002, TYPE NO. 1423-B8

DESCRIPTION

Cylinder Assembly
Seal-Oil (Magneto Side)
Head-Cylinder
Gasket-Cylinder Head
Tube-Breather
Gasket-Crankcase
Screw (Cylinder Head)
Plug-Qil Drain

Plug-Qil Drain
Crankshaft
Cover-Crankcase
Seal-Oil (PTO Side)
Cap-Oil Fill

Screw (Crankcase Cover/Sump)
Flywheel

Key-Flywheel

Piston Assembly (Standard)
Piston Assembly (.020” Oversize)
Ring Set (Standard)

Ring Set (.020” Oversize)
Lock-Piston Pin
Pin-Piston
Rod-Connecting
Dipper-Connecting Rod
Screw (ConnectingRod) (1/4-28x1.09)
Screw (Connecting Rod) (1/4-28x1.5)
Valve-Exhaust
Valve-Intake
Spring-Valve (Intake)
Spring-Valve (Exhaust)
Guard-Flywheel
Retainer-Valve
Tappet-Valve

Camshaft

Short Block
Gasket-Intake
Housing-Rewind Starter
Rope-Starter
Grip-Starter Rope

Screw (Rewind Starter)
Screw (Throttle Valve)
Shaft-Throttle

Kit-ldle Speed

Pin-Float Hinge
Valve-Choke
Shaft-Choke

Jet-Main (Standard)
Jet-Main (High Altitude)
Kit-Carburetor Overhaul
Spacer-Carburetor
Carburetor

Plug-Welch
Valve-Throttle
Float-Carburetor
Kit-Needle/Seat
Gasket-Float Bowl
Key-Timing
Plate-Cylinder Head
Base-Air Cleaner
Gasket-Air Cleaner

11

KEY
NO.

186
187
187A
188
190
192
209
209
219
220
222
227
238
265
267
276
281
300
304
305
306
307
332
333
334
337
356
358
365
415
445
455
456
459
505
552
562
597
601
608
613
615
616
619
621
632
633

633A

635
663
676
677
689
692
718
741
742
746

PART
NO.

692317
791766
791867
699479
699220
797440
691278
692571
693578
691724
793107
794367
691300
691024
699492
271716
793122
693593
699598
699480
795334
699483
792723
796964
699477
691043
692390
791797
699484
693463
491588s
692591
692299
281505s
691251
692346
691119
691696
791850
795930
699209
692576
692547
699230
692310
693408
693867

691321

692076
699206
796596
699203
691855
690572
690959
695087
692564
790278

DESCRIPTION

Hose-Connector

Line-Fuel (Cut to Required Length)
Line-Fuel (Formed)

Screw (Control Bracket)
Screw (Fuel Tank)
Adjuster-Rocker Arm
Spring-Governor (Platinum)
Spring-Governor (# 5 Hole)
Gear-Governor

Washer (Governor Gear)
Bracket-Control
Lever-Governor Control
Cap-Valve

Clamp-Casing

Screw (Casing Clamp)
Washer-Sealing
Panel-Control

Muffler

Housing-Blower

Screw (Blower Housing)
Shield-Cylinder

Screw (Cylinder Shield)

Nut (Flywheel)
Armature-Magneto

Screw (Magneto Armature)
Plug-Spark

Wire-Stop

Gasket Set-Engine

Screw (Carburetor)

Plug (Crankcase Cover)
Filter-Air Cleaner Cartridge
Cup-Flywheel

Plate-Pawl Friction
Pawl-Ratchet

Nut (Governor Control Lever)
Bushing-Governor Crank
Bolt (Governor Control Lever)
Screw (Pawl Friction Plate)
Clamp-Hose (Green)
Starter-Rewind

Screw (Muffler)
Retainer-Governor Shaft
Crank-Governor

Screw (Cylinder Head Plate)
Switch-Stop (Brake)
Spring/Link-Mechanical Governor
Seal-Choke/Throttle Shaft (Choke
Shaft)

Seal-Choke/Throttle Shaft (Throttle
Shaft)

Boot-Spark Plug

Screw (Control Panel)
Deflector-Muffler

Screw (Muffler Deflector)
Spring-Friction
Spring-Detent

Pin-Locating

Gear-Timing

Retainer-E Ring

Gear-ldler



REPAIR PARTS

TILLER - - MODEL NUMBER 944.629674
ENGINE, BRIGGS & STRATTON - - MODEL NUMBER 121002, TYPE NO. 1423-B8

KEY PART

NO. NO. DESCRIPTION

830 797441 Stud-Rocker Arm

832 693583 Guard-Muffler

836 699632 Screw (Muffler Guard)

851 493880s Terminal-Spark Plug

868 795440 Seal-Valve

869 691115 Seat-Valve

883 691893 Gasket-Exhaust

914 699480 Screw (Rocker Cover) (Bottom)

914A 797444 Screw (Rocker Cover)

951 790630 Lever-Choke

957 795027 Cap-Fuel Tank

958 698180 Valve-Fuel Shut Off

968 791082 Cover-Air Cleaner

972 697779 Tank-Fuel

975 790559 Bowl-Fuel

993 694088 Gasket-Cylinder Head Plate

1005 692592 Fan-Flywheel

1022 691890 Gasket-Rocker Cover

1023 499924 Cover-Rocker

1026 790287 Rod-Push

1029 797443 Arm-Rocker

1034 691343 Guide-Push Rod

1036 Label-Emissions (Available from
a Briggs & Stratton Authorized
Dealer)

1058 277040 Operator’'s Manual

1070 699201 Screw (Flywheel Fan)

1095 791798 Gasket Set-Valve

1210 791849 Pulley/Spring Assembly (Pulley)

1011 791849 Pulley/Spring Assembly (Spring)

1329 122002-

0520-B8 Replacement Engine
1330 276781 Repair Manual
1395 690370 Screw (Air Cleaner Base)

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm

12



SERVICE NOTES

13



Get it fixed, at your home or ours!

Just Call:
1-800-4-MY-HOME®
(1-800-469-4663)

24 hours a day, 7 days a week

For the repair of major brand appliances in your own home...
no matter who made it, no matter who sold it!

For your nearest Sears Parts and Service location,
to bring in products like vacuums, lawn equipment and electronics.

For Sears Parts & Service, to order the replacement parts,
accessories and owner's manuals that you need to do-it-yourself.

www.sears.ca

To purchase or inquire about a Sears Maintenance Agreement, call:

1-800-361-6665
9 am.—11p.m. Mon. — Fri.,, EST, 9 a.m. — 4 p.m. Sat.

Pour service en francais:
1-800-LE-FOYER"

(1-800-533-6937)
www.sears.ca

SEARS

HomeCentral™

® / ™ Trademarks of Sears Brands Management Corporation used under license by Sears Canada
MDb Marque déposée / ¢ Marque de commerce de Sears Brands Management Corporation utilisée en vertu d’'une licence de Sears Canada

14



vi

epeue) sieas Ag asuaol| Jopun pasn uolesodio) Juswabeue|y spuelg SIESS JO SHIBWSPEIL ,\, / ®
epeue) s1eag ap 90UdDI| BUN,P NUBA US 89s1|iin UoieIodIo) Juswabeue|\ Spuelg S1eag ap 8218WWo0 ap anbiel o, / 99sodap anbie g,

BJJUS)OWIOH

WL

SICZES)

BJ'SIB9S MMM

(£99¥-69%-008- 1)
@3INOH-AIN--008- 1
:ys1|bu3 ul 821AI8S 104

Ipswes 8| Y 91 B Y 6 8p ‘(INH) IpaipusA ne Ipunjnp Yy €2 8 Y 6 9p
G999-19£-008-1
:ne zauoyds|a] ‘Sieag usl}aljus,p 1eJjuod un Ins
Sluswaublasual sap Japuewap No Jsleyoe Inod

BJ'SIB9S MMM

"suoljesedal s8] 8WBW-SNOA Jan}oays Inod sinbal suolonJIsulp s|pnuew
18 S8410SS8228 ‘aburyoal ap $82381d S8| JOPUBWIWOD 8P Ulje S1eas
ual}aJlua,| ap 18 sa931d sap 92IAI9S np suoydo|s] ap "Ou o] 8J1lBUUOD INOY

‘sonbiu0.1109|9 s|iaiedde no uozeb e sesnapuo] ‘sinajelidse sap
anb s8] sunpoud sap Jai8le,| e Jajiodde,p uiye ayooud snid | sieas
udl}a4lud,| ap 19 s8231d sdp 92IAI8S NP JUBsWBIe|dWws,| 8J1BUUOD IN0d

jlue||ie1ap 8| No jueoLge} 8] aliodwi nad *** |1I21WIOP SJ10A B
sonbJew sapuelb sp siebewsawol}os|s s|issedde sep uoneledal gl unod

aulewss Jed sinol 7 nol sed sainay 42

(££69-€€5-008-1)

+d3A04-371-008-1
:ne zeuoyda|g|

i181181.,| ® NO 8[1I01Wop € ‘1aiedal a|-salie



€l

N3IILIHIN3.d SINOHVINIH




cl

‘ww ‘Gg = 9onod |-- 'n-"3 s9onod us sagu
-uop uos juesodwo9 ap suoisuswIp so| $81N0] :JNOHVINIY

SIA 0,.£069 S6El
[enuepy 1829/¢ 0O¢gcl

Jeoe|dwal ap INd1o|\ 89-02S0
-c00ccl 6cEl
(Wossay) Hossay / 8linod ‘e|quiasug 6v816L Licl
(811noy) Hossay / alnod ‘ejquasug 6¥81L6. 0lL2gl
adednog np sainjuJer) ‘9axi4 8616/, S60I
N3]0\ NP JUB|OA 9P INSIBJIIUSA ‘SIA 102669 0.0}
Inajesado,| ap |enuep 0¥0..2 8SO}

(uonens % sbbug asuone nap

-uanaJ un Jed 1uIno4) epoanbid,p nap 9¢01
apiny ereL69 vEOL
Jaioueleg ap seig evv.6L 6201
uial4 e abi| /8206, 9201}
isioueleg ap ainjeisAnod 2666t €20l
Jaloueeg ap ainjelaAno) ‘ainjules) 068169 220l
INSJON NP 1UBJOA 8p Indje|jus/ 265269 <00}
ainjuien 880769 €66
Inajeingien ap aAn) 65506, G/6
90UBSS9,p JI0NIBSDY 6../69 2.6
alnjelanno) 280l6. 896
1o.0e,p suuep 081869 896
90U8SsS9,p uoyonog Np ajquiasug 12086, 1S6
I8[9AIN 0€906. 1SG6
NOILdIHOS3a 303ld 4H3H
3a 3a
ON 'ON

88-€¢V1-c00LZl ITIAOI 3A 'ON - - NOLLVHLS ANV SOOIHg - HN3LON
¥,962¢9°'vv6 373AOI 34 'ON - - 3d ISNINIGOLON

49YNVHO34d 3d S303Id



SIA

Jaloueeg ap ainjeiaAno) ‘sIA
wswaddeyos,p ainjuien

ableg

adednog ‘eugyoueig p juior
abewn|re,p aibnog ‘auiog
XN3IoUS|IS ap INS108101d ‘SIA
XNaIoud|IS ap IN810810.1d
lapuereg

Inapua| -19|ex) ‘9SSalA

3 ue enbeg

uoinguisiqg sp essaln
wswaoe|dw3 ap 9)jidnoy
yossay

uollo14 8p UOSSaY

XNaIoud|IS ap INalosaq ‘SIA
XNaIous|IS ap Jnalosleq
apuBWIWOY 8p nes|qel ‘SIA
abewn|re,p aibnog ap apno)
uol|jided / Jepels ap aiqly ep abeig
uol|ided / Jauels ap aiquy ap abals
Inae|nbay ‘pioooey / Uossay
19.4Je,p Jnaydniiaiu|

SIA

Inalenbay np a|joAIuB
wswaddeyodg,p xnalous|IS ap SIA
wswaddeyoss,p xnaloua|is ap SIA
abeuiqogay ap Jnasewaq
neAn| ap abeliag ap apug
1enbi|Q 8p uonoL4 8p 8reld ‘SIA
Inare|nbay ap Jaina ap uojnog
Inaje|nbay np sjj@AIuB ‘B|IInog
Inaje|nbay ap Jaine] ap noio]
Inalrewa( ap 1enbiH
abeulqoqgay ap Jnalrewaq ap JIolRLY
18p0oYH

a4

uoinogq

SIA

INalo|\ 8p ainjules) e| ap nar
9sse|\ °p |4

abewn|e,p aibnog

olaubely ap ainjewly ap SIA
olaubely ap ainjeuly

JUBJOA 8p N0J0]

alpullAD ap Ine1osioid ‘SIA
aipuljAD ap Jnajosioid

SUBIYNOS 8p Janiog ‘H SIA
al|IYNos ap Janiog
swaddeyods,p xnalous|iS
apuBwWWO) ap nes|qel

al|apuoy

SIA

abeulas ap apug

neadey)

Inaenbay ap JaineT np a|quiasu]
Inajeingsen np uoddng
Inare|nbay ap assaliA ap d|jepuoy
Inaje|nbay ‘essalp

Inaje|nbay ‘possay

abe|bay ap Jaoueleg

90UBSS9,P JIONIBSAY ‘SIA

j01u0D ap poddng ‘sIp

aouess3 ‘neAn|

NOILdIHOS3d

Yrv.6.
087669
€68169
SLLI69
(027257
S088E6Y
29669
€8G€69
IWil6L
8.206.
95269
/80569
656069
¢.5069
GG8169
€02669
965961
902669
920269
LcE169
£98€69
8017€69
01€269
0€2669
LvG269
915269
60¢669
0€656.
0S816.
969169
611169
9v€269
1SC169
$G0S18¢
6622¢69
165269
$885G16Y7
€97€69
81669
L6L16L
06€2¢69
€v0169
1/¥669
796961
€2/.26L
€81669
YEE€5S6.
087669
865669
€69€69
ccleel
YAV
c6v669
20169
00€169
L9EV6.
L01€6L
ve/L169
8.G€69
8/¢169
ovv.6L
0cc669
6.1669
29816.

3031d
aa
ON

VV16
v16
€88
698
898
168
9€8
ce8
0e8
oL
vl
(374
81L
c69
689
129
929
€99
Ge9

Vvee9
€€9
ce9
k29
619
919
S19
€19
809
109
69
299
[4e]e]
S0S
65
9SG
GGy
1474
Sy
G9¢
8G¢
9G6¢
YARS
143
€ee
43
20¢
90€
S0€
¥0¢€
00€
18¢
9/¢
19¢
G9¢
8¢¢
lcc
(444
0ce
6lc
60¢
c6l
06}
88|

V.81

43y
aa
‘ON

L

aouass3 ‘neAnp

10}08UU0D-8S0H

8lly © 81}ji4 8p ainjuiey
ainjulen

anbe|d

uonngiisia e| ep 910

Inano|4 np ainjulen)
ablag/e|pasN nar

Jnajeingie) ap JNdN0|4 9p ‘sug
zer) sap apuewwo) ap adednog
9ol1eINIqQ 9jj|9puoy

Inajeingien

Inajeingien ap asiolaljug
Inajeingen ap nap

aIneH spniljy ‘Ous|IH

pJepuels ‘ansjoln

lapels e aiquy

Japels e adednog

Inano|4 ap alsiurey) ap axy

SPIA & 8SS8lA 8p naf

zex) sap uo|jided

Zer) sap apuewIWLIO)

ap adednog ap abejuo|) op swas e SIA
Inajosaq ap abejuoly ap SIA
abeuiqogay ap Jnalewsaq ‘@aublod
(4nanbuoy e| 1odnon)

abeuigogay ap Jnasrewaq ap aplo)
abeuiqogay ap Jnasewaq np lieg
uoIssIWpe,p 8pnod ap ainjuler)
unod 20|19

awe) ap abeusalbu]

adednog e Jlossnod

J101941y

Inajoajoid

wswaddeyos,p adednog ap H0SSaY
uoissiwpe,p adednog ap 1ossay
uoissiwpe,p adednog
wswaddeyos,p adednosg

SIA

9|I8!g 8p SIA

a|jeig ap Jeddia

9||8!g €| 8p s|quiesuy

uolsid ep exy

uolsid ap axe,| 8p NOLBA

S0 ,020°0 ‘uoisid ap sjuswbeg ‘nap
‘IS ‘uolsid ap siuswbag sap nar
SO ,020°0 ‘uoisid np ajquiasul
pJepuels ‘uoisid np ajquasug
JUBIOA 8P 31D

ojoube uejon

swag e oeg ap abejuopy ap SIA
a|iny,p neadey)

(O1d 819D) susyouelp,p anbeg
9SBYURID-IBN0D

uinbaigaIn

a|iny,p abuepip ap uoyonog
a|Iny,p abuepip ap uoyonog
aipullAD ep a191 ap SIA
Inajow-Jaue) np ainjuien)
prejjiusy sp sqnL

aIpullAD ap 8191 €| ap ainyuien
aipullAD op 819 L
(o1eubey 8190) sueyouelg,p enbeg
aIpullAD np ajqwasug

NOILdIHOS3a

99/16. /81
L1€269 981
¥20969 €91
1£906L 191
gvvl6L GGl
6.6069 9v|
186€69  LEI
881868 Vel
/81868 €€l
181169 OFl
65169 /2l
v/¥869 G2t
£v9S6. 22l
90026L L2k
SlEL6Y  8LL
8v0069 LIl
¥2906. 60}
195269 80}
2vele69 ol
G81868 86
¥20069 /6
929169  S6
822669  S9
25906v 09
68€€69 85
8v816.  SS
GGG269 IS
8IGlI6. 8
vOveE6E9 9
116069 St
v61269  Ob
199669 /€
v0E169 9
vOEL69  GE
EYYS6. e
gvoe6y  €¢
65/569 V2
¥99169  z€
¥8G16. 0O
v21069 62
ceveey 82
998169 /2
100€6.
69616, 92
0EvS6L
62vS6. ST

s86922z ¥
88v669 €2
8/v669 22

s8g9l8z |2
056269 02

969669 8l

0,06/ 9l

289169 VG

989169 Sl

28v669 €I

S8v669 2k

28906L LI

012869 /L

6EVL6L S

s618662 €
016669 |

3031d 434

3a  13a

ON ‘ON

89-€¢t1-c00Lcl 3T3AOI 3d "'ON - - NOLLVHLS ANV SOOIHE - HNILON
¥/96¢9'v¥6 313AOI 3d 'ON - - 30 ISNANIGOLON

dONVHO34d 3d S303Id



1]8

@©9L2 | LI
©9.¢

88-€¢V1-c00LZl ITIAOI 3A 'ON - - NOLLVHLS ANV SOOIHg - HNILON
¥,962¢9°'vv6 373AOI 34 'ON - - 3d ISNINIGOLON

49YNVHO34d 3d S303Id



9G¢

90e
[ SNOISSINZ.d 3L13NOILT 9€0} | 920k

= ) 022 O e

9l
® VEe9 wz et B
O\ 18
3
€e9 €91
< OO g vel o Lck Xy pOL
HN31vdNgdvO 3d NOISIAIH 3d LM 2t

| @898
1S

€91 @OZ

Sl

%@@@

[NOILVHYd3H 30 13NNVIN Ogel | [LNIW3OVIdW3H 3 HNILON 62|  [HN3LvHIdOA 13NNVN8SOL | [ 1Wnodooolgsy |

S

8g2 S

88-€¢v1-c00LZ} ITIAOI 3A 'ON - - NOLLVHLS ANV SOOIHE - HNALON
¥/96¢9'v¥6 313AOI 3d 'ON - - 30 ISNANIGOLON

dONVHO34d 3d S303Id



8

(sredueiq/sre|buy) abueyosy ap s8291d Sp |anuely
(sredueuq/sre|buy) inajesadQr] op [enuep

neauued np ajueWO[EI9(]

Inajow np sjuewo9ledsqd

JUBAB U8 8l1BJJU0D SJUap Sap Jnajoajoid np sluewooessq
Inajow np ajuewooed9qd

sjuap sap Jnajosjoid np sluBWO9RI9(

JUBWASSIUBAR, P 8lUBWOI[BI9(

JUBWaSSIUBAR P SlUBWOI[BIS(

S]Uap Np 8lUBWO[EI3(J

9sSalIA 9p Juswabueyd ap Jnajedipul,| 8p aluewodedsd
surew sap uswade|dws,p ajuewodeaIsd

abeinoge| ap suooNJISUl SBP BlUBWOIBI9J

sjuap sep Jnajosjoid np sjuBWOI[RIS(

anbuge} ap anbiew ap aluewWo021EI9Q

anbuge} ap anbiew ap sjueWO2[EI9Q

anbuge} ap anbsew ap ajueWO[EI9Q

NOILdIHOS3a

lev8ry --
0cv8YYy --
86.€ct 9l
€v 1601 Sl
08/61¥ €l
Gclsey cl
6./61Y L
98¢Se ol
28191 6
881991 8
129961 L
XV190F1 9
2¢8c/lEl S
SSvyoy %
98.¢€cth €
06.gct 4
Lvv0cy b
303ld dH3H
Ele] Ele]
ON 'ON

S3AINVINOOI1VO3A

¥2962¢9°vv6 3713AOI 34 'ON - - 3d ISNIANIGOLON

49YNVHO34d 3d S303Id



ww $‘Gg = 99nod |-- "N-"3 seonod us sagu
-uop 1U0s juesodwo9 ap suoisuswWIp s8] $81N0] :JNOHVINIY

sjuep ss| sebebog 00S€91L LI
"5 sweq 66¥€91 91

I X ¥2-8/€ H uojnog 919019t. 8
NOILdIHOS3A 3031d 434

Ia 3a

ON 'ON

8/€ ual} s|jepuoy
¥2-8/€ H noJog
naAol\|

anuajal ap Hossay
Juswa||iesio ap uojnog

NOILdIHOS3a

9L

¥,9629'v¥6 3TIAOW 30 "ON - - 30 ISNIANISOLON
dONVHO34d 3d S393ld

/£115501S L
0090198, 9
sve88l G
HovlE ¥
£L928l ¢
3031d 43d

3a 3a

ON 'ON

91

S1N3d



‘Ww $‘Gg = 99nod |-- 'n-"3 seonod us seu
-Uop Juos Juesodwod ap suoISUBWIP S8 SaIN0L :INOHVINIH

ONN 81-91/G H noio3
/1 utel) 8|jepuoy

ONN 02-%/1 H noJo3
JanbBeip neasse|

noiog

[eJore| Jn8ysya(
aJaluleyd ap ajjidnoy
JUSW|9AIU Bp IN81dalaQ
Inapusi-1ofeb ap uissno)
alAuIA us Bj0laAN0)

2/} X 02-v/} 10UBYD 8p uojnog
alaiuleyn

Z X 91-8/€ H uojnog

NOILdIHOS3a

levIvSALS 8¢
00vO¥00L €€
00v0228.  2€
£19X86VE9L L
00S0/6€.  OF
82YX19//61 62
X885021 82
82YXS6920+ /2
X.2260l 92
reL9 o2
vOvovie. e
rovvy €2
289086Y. 22
3031d d43d

3a  13a

ON 'ON

Jnapuojoid ap neasse|

91-8/€ H noiox

2INJBAN0Y

G '¥eD ¥/L-1 X 02-¥/| 10LeYd 9p uojnog
S9||1910 B NOI03

aplg e nos3j

"D InsugIXe [esge| INBjosled
uap ap Jnajosep ap poddng
¥/1-1 X 81-91/G 101/BYD 8p uojnog
jusp ap Inajoslieg

Inapuojoid ap neasse] op LOoSSaYy
1onbo| ap woddng

yossay

¥/€ X 81-91/G uojnog

dijo ejjepuoy

Inapuojoid ap neasse) ap 9|1dnoy
‘D0 InslgIXe [elgle| In8los|ied
ONN 81-91/G 8pliq & noio3

NOILdIHOS3d

X9S1201 12
/801¥6ALS 02
X10/20k 6}
zlGeesals st
S/129L LI
00v006€. 9l
82rXvivi9L  Gi
Xevevel  vh
01S0LIZL €I
82vXc9o888l 6
X0€260l 8
reees L
rvees 9
/¥808L S
§£00002L ¥
reees €
8erXsiviol 2
00S006€. |
3031d 434

3a  3aa

ON ‘ON

LU g pIalysaun

1N3a 34 4N3a103143d
¥2962¢9°vv6 3713AOI 34 'ON - - 3d ISNIANIGOLON

49YNVHO34d 3d S303Id



ww $‘Gg = 99nod |-- *n-"3 saonod us segu
-uop JU0s Juesodwod ap suolsuswip sa| seyio] :INOHVINIY

assleln

059" X 06’ X GO 8slojenug
9SS8IA 8p 81109

8/, uojnog

Y0} X ¥9" X gg" 8sioleliug
Inapuasi-10|eb ap abeualbu]

s9||Inbie e Juswajnoy

¥/€ X 02-¥/L SIA

Jaied np nap

81-91/S H noJox

Z/L X 02-v/L SIA

(05-0G# sed) xnes|nol e auley

ap ap alqly

(8 "y21 @p "ou 8] sudwod

A) Joljjed oene ‘g D 9SSl ap 81109
dlsyouels,p uior

092'0 X GZ'L X L0} @slolenug

99Inq 8p 8||spuoy

(owe 1) UOITEONAIINW Bp BIQIY

aJaLe aydosew ap abeusaibu]

eu.lea le elu@l- ep

uoleodiyinwop ap abeuaibus,p urel
uap ap uoubid

s9||Inbie e Juswajnoy

(8€ 19 LE J91 9p "sou s9|

sudwoo A) Jaifed e uoubid np sjquiesul
2/L-€ X 81-91/G ZIUM,, Uldi) SIA

(swsg) UONEDNdINWSP Bp BIqIY
abreusalibus | ap 10 uoubid np s|quesug
0SL'L X 00k X0L'0 @sloug

NOILdIHOS3d

ro909
SlL0LEY
92¢ce8l
0cs6.L}
688991
6cSIS1
H00v¢e
825191
ov1S91
00S0¢ccel
8010cL.1
XLv1901}
a8y ey

GEco8l
9€2aS |
XY 1901
d0cer
€2G191
X9r€S01

92¢S18G1
GcSI91
MEIYO0L

Y2SI91
X10lecol
Xclieol
Xleleol
X88€901

3031d
3a
ON

43y
aa
‘ON

‘g’ uswaulelus,p aiqle,p Jaled
JuswauleIIUS,p 8igJe,| Bp B|quasuT]
(og-ge# sed) suleyn

‘6’0 JUBWaUleUS,p BigJe,p Jalled
02-91/L H noJo3

9}// uiel) e|jspuoy

3TN

-le ayoJsew ap Jnapusl-1ojeb ap aiqiy
so||Inbre e uswa|noy

aJlIe

ayoJew ap Inapusl-1o|eb ap abeusaibu]
(e21e L2 Jo10p 'sou

s8] sudwod A) aJaLe aydsew ap nap
-uay-19/eb np s|quiesus p abeusaibug
dijo jj@puoy

a||epuoy

9ssalIA ap Juswabueyo ap alqly

dijo sjjepuoy

9sS8}IA ap Juswabueyd ap apeydIno
9ssalA ap Juawabueyd ap selg
anbuoy ior

9SSalIA 8p JusWl

-abueyd ap a1|Y2INo} B| 9p HOSSaY
is10e.p 9||ig

ainyuseb ap a|jepuoy

so||Inbre e uswa|noy

99.ju8,p aIqly

daJjus,p uoubig

2€/L X 0L°1 X 8/G @9Inq op 9||9pucy
so||Inbre e uswa|noy

9SS8)IA 8p 8110q 8p aJn)ulen)

(¥ 491 ©p "ou 8] sudwod

A) Jaijed 9aAe 5" assalA ap alog
uoISSIWSUeJ} B| 8p |quasug

NOILdIHOS3a

€2 uoissiwsuel}

800¢€V |
280G}
Xv€120l
6lcler
eviivsadls
ev119sdls

/2S191
re089

XSLicoL

Xv1icol
0t0000¢ |
r8Sey
91G191
6£0000< L
[eSes
Svlevl
X09190}

MELEOOL
Nc6EL
L9v¥S1
HS68Y
81G191
0cSI91
HOZEL
1r0c0s
ccoley

0cc88l
0vc881

303Id
aa
ON

434
aa
‘ON

NOISSINSNVH.L

¥,9629'v¥6 3TIAOW 30 "ON - - 30 ISNIANISOLON
dONVHO34d 3d S393ld



‘Ww $‘Gg = 99nod |-- 'n-"3 seonod us segu
-Uop Juos Juesodwod ap suoISUBWIP S8 SaIN0L :INOHVINIH

91-8/€ H noJdo3 LEVI¥SALS 144
(anelo e s|re1eq se zeAop)

89-£2v 1-20012 + 818polN sbbug Unsjop 8/2Gey  Si
naud ap aA[eA Hs6/
sluer  €19Xeeles|

naud X06+20L €I

NOILdIHOS3Aa 3031d 434

3a 3ad

ON °'ON

€4 9z b awesurew

18AY

xnanayo e a|buids us ajjidnon
2/L-1 X 81-91/S H uojnog

‘an ‘splodanuon

P/€-1 Xoun 81-91/G H uojnog
juswadloual ap poddng

¥/€ X 81-91/S H uojnog

el 9L X 9L/ X 2E/L} 8ll8puoy

H uia4) noJog
sooyo-aied

NOILdIHOS3a

¥29629'v¥6 ITIAOW 3d "ON - - 30 ISNANIFOLON
dONVHO34d 3d S3031d

XS/289¢1
€00¥29dLS
¥2G09.v.
X€LLcOL
82G09.v.L
Xceee0 1
¢lS09.v.
Le0lseals
005046€L
061681

3031d
aa
ON

1104d 3109 31 ‘SISSYHO



ww ‘g = 8onod |- ‘n-3 seonod us segu xnanayo e a|buids us ajjidnon €00¥2901S Gz
-uop oS Juesodwod ap suoisuawip s8] s8N0 :JNOHVINTIYH 1ony XS/892 | ve
naud ap aAjep Hs6/
sjuer  glL9xXceceleslt
insjow Np 8104IN0J 8p 8pley €LIY9l 69 naud X06120} €2
91-8/€ nosox LEVI¥SALS 89 2/L X¥2-91/S H uojnog 80G0L.Y.L 44
¥/€-1 X 81 X 81-91/G uojnog ¥2S09.V . .9 602 X 20X 22e'0
Br 2L X 9L/EL X gg/elLollepuoy clLelLelel 99 anpusj eslojajul 2590t L2
noJog 0050.L6€L g9 ainjawis} ep enbeg 8200002 6l
81-91/G 8plig e noiog 00S008€L 144 uolissiwsuel} ap egy coLSri 9l
0S" X +2-01 U H SIA 88Y0LI o BL 9L X9L/LL X ZE/LL 8||epuoy L€016SAlS Gl
inebuoid np neadey)d 2900vL 62 022‘L X 2¥'0 X £2€0
¥/€-2 X 81-91/G uojnog Y¥S09.Y L 8¢ anpus} asiolaquy LL19G) 14"
insjow 8p egy 2180¢t YA 8/€ X 81-91/G H uoissaid ap SIA 9050€2e2 el
"5 Juswadloyual op poddng Xkeeaot 9¢ 02 /| sdey noio3 oov0lseL cl
"'5") splodaiuo) XEBECO L 125 181|100 H¥8v6 (o]
I X 91-8/¢ uojnog okZgeedls €e 2/} X ¥2-01# enpusj H 8||dpuo. e SIA 11,98 6
Inspusl-1o|eb ep seiq Np aigqly XI¥1201 28 9SS81IA 8p
2l X91-91/G uojnog X¥8€201} Le Juswabueyd ap Insredipul| op nesle|d 0€S191 8
Inspusl-18jeb ep poddng 62265 | (0% G '1eD ¢/1 X 02-¥/1 10Leyd sp uojnog S0gcesdls A
dijo sjjepuoy 2€0000ct 62 8ssalIA ap Juswebueyo ap JsineT 96291 9
Inapusi-1ejeb ap alnod X6.9%01 82 SIA 629l ]
s|eplozade.; 81011N0Y L08cE L lc Jnajos8lold 0cveer 14
9101IN0J 8p IN8)I810ld  82PXL0SS9L 92 91-8/¢ noiox 0090cceL €
NOILdIHOS3ad 303ld 4H3H NOILdIHOS3ad 303ld 434
3a aa 3a 3a
ON 'ON ON 'ON

ge G2 Wo| ewelurew

3HONVH 310D 31 ‘SISSYHO
¥296¢9'v¥6 313AOIN 3A "ON - - 3d ASNANIGOLON

dONVHO34d 3d S303Id



ww ‘6z = 99nod |-- 'n-"3 seonod ua sesu
-uop Juos juesodwod ap suoisuswWIp s8] s8N0l :INOHVINIYH

1ond B uojnog

02-t/1 H ulaly noso3
abeAeiqwa,p a|qe)

aplig & ulaJy N0Io3

191109

2/ X v2-0L#

anpusy) H 8||9puoi 8181 € SIA
anbpse|d ua a|qeo ap abe.sas ap 40D
aaublod e| ap s|quasu]

aoublod ap abej|inoian ap Jaine
Bl kL X | X gE/EL allopuoy
91-8/€ JuBLISS-0INE NOJOT

NOILLdIHOS3a

¢ Asse o|pueH

969051 1€
00+006€. /e
XS290}1 9¢
005026€2 14

dv816 ¥e

11798 €¢

/615991 (44

¥2S0cy X4
X82¢¢c601 0¢
LI9LELGI 61

LEVIYSALS 8l
303ld d3H

3aa 3aa

ON 'ON

doubiod ap nossep

G '1eD | X 91-8/€ 10L1BYyd 8p uojnog
9sSsalA op Juawabueyd op abi]
2N0YdINOBI UD |I}-9SSed

9ssa}IA ap Juswabueyd ap Jaine
swslneds e uojnog

anusjaJ 9p Yossay

Jaine| ap uoinog

2/L-2 X ONN 81-91/G uojnog

Z/L X 02-¥/1 8|01 € SIA

anpus} ajiInog

apuUBWILLIOD 8p neajgel

ajAuln ep neadeyn

Juswaujeus,p

apuUBWILLIOD 8p alJeq e| ap a|quiasu]
aoublod ap |}-ossed

aoublod ap ainuaAno)

zeb sep spueWWO)

NOILdIHOS3a

X6¢c60 1 Ll
012£€5ALls 9l
Xc20L0k} Sl
XELE60 L 145
L6V.81 €l
8¢€18 cl
€002¢9dLS L
X990 1 0l
025S010c. 6
80¥0c..1 8
X790k L A
€0v881 9
rerso S
XvSelch 14
XEL90}L €
cli4h4" 4
281681 b
303ld d3H

Ele] Ele]

ON 'ON

JANDOIOd V1 3d IT19INISN
296296 3T13AOI 3d "'ON - - 3d ISNIANIGOLON

49YNVHO34d 3d S303Id



3 xne oudu 12Y8YY

HS ¢1'¢0°¢o

gd¢ gSIN olleljuQ ‘ojuo.lo] ‘ou| ‘epeue) sieag

‘unpoud np anueseb e| eid|nuue jOUBYID,P % 0L 9P Sh|d JuBUAUOD BDUISSI, P UOIIeS]|1INT]
‘llasedde 199 99ae (01 3) joueyld.p % 01 B.nbsn[jueuajuod asuassa, | ap 13s1|13n zaAnod SNoA

jusuwi
SAIYIS 006 30 'Od LI | 05 wene sumd
NOILVLOHY 378N0Q | o5 o seibe: sa

V SINIA ST OIAV FHIIHHY | Jm e torer

apow 8| ZaAIns 1o

IN3A 3Ad I3SNANIGOLON | zes :uonueny

.NUWS1idd)

2962916
373a0N
3d OHIAWNN

JONVHOIH
3d S3031d
s3ad TaNNVI

SEV3IS




